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Date / Dia: August 11, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. . Customer’s Order ltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente:  [Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 183376/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

AP1 SPEC 5L,0CTOBER 1, 2007 B/X42-L245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 78 Pcs/Pz Nominal Weight / Peso Nominal:

2.375 X 0.218 INCH 08e 19.69 /2133 FT 1638.058 FT 8232.068 LB 5.03 LB/FT

60.3 X 5.5 MM 6.00 / 6.50 MTS 499.280 MTS 3734.000 KG 7.43 KG/M
B - TENSILE TEST/ENSAYO DE TENSION i o

Specimen condition Specimen dimensions Test Y.S. U.T.S. Y.SMT.S Elongation / Alargamiento |
HeatN° | Sample N°| Condicién de ta probeta Dimensiones de la probeta temp | Eul 0.50 %. Req.
Colada N° | MuestraN°| Ls Sc | Type| Ori Size Area Temp. {Min: 290 Min: 415 Req. Max. Lo Min.
Tipo Tamarfio Seccién | ensayo|Max: -~ Max: — -
mm mm2 °C mpa mpa in - %
03411 16891 B AM Ss L 19.28 X 05.67 111,75 RT 372 525 0,71 2 218
AM: As manufactured / Segtin proceso de fabricacién Ls: Location of sample / Ubicacion de la muestra Ori: Orientation / Orientacion Sc: Specimen condition / Condicion de la probeta

B: Body / Cuerpo Max: Maximum / Maximo Req. Max: Required maximum / Maximo requerido Ss: Strip specimen / Muestra rectangutar
Longitudinal / Longitudinal i ini U.T.S: Ultimate tensile stren
Y.S: Yield strength / Fl

ength / Longitud inicial

i

ition % / Comj
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Date / Dia: August 11, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Order Item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
N/A N/A 183376/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 B/X42-1245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 78 Pcs/Pz Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH 0380 19.69/2133 FT 1638.058 FT 8232.068 LB 5.03 LB/IFT
60.3 X 5.5 MM B 6.00/6.50 MTS . 498.280 MTS 3734.000 KG 7.43 KG/M

COMPOSITION / COMPOSICION QUIMICA

Composition % / Composicion %
X 100 X 1000 X 10000

C Mn | Si Cr { Mo S P Ni A Cul] Al Sn] As|{ Nb] Ti Ca B N

H Max | 28 {120 -- 40 | 15| 30 | 30 ] 400] 80 | 400§ - - - - - - - -

Min - 29 | 10 - - - - - - - - - - - - - - -

HeatN° | SampleN° |P Max | 28 | 120 - 40 | 15 ] 30 § 30 | 400 80 | 400 -- - - - - - - -
Colada N° | Muestra N° Min -- 29 10 - - - - - - - - - - - - - - -
03411 16892 P 19 |} 79 1 33 ] 10 { 0.8 1.8 5 30 0 82 { 25 6 3 [ 0 22 0 67

P: Product / Producto

Var: Variation
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Date / Dia: August 11, 2012
Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A.DEC.V. Customer’s Order ltem / Orden Cliente - item: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A ) N/A 183376/01 '

JManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API| SPEC 5L, OCTOBER 1, 2007 BIX42-1.245/L.280 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 78 Pcs/Pz Nominal Weight / Peso Nominal:

2.375 X 0.218 INCH 080 19.69/2133 FT 1638.058 FT 8232.068 LB 5.03 LB/FT

60.3 X 5.5 MM 6.00/6.50 MTS : 498.280 MTS 3734.000 KG 7.43 KG/M
B | WALL HARDNESS / DUREZA EN EL ESPESOR =~ _ |
IB: Body / Cuerpo Min: Minimum / Minimo Sc: Specimen condition / Condicion de fa probeta ]
| ~  BENDING/DOBLEZ =
Standard / Norma:

HeatN° | Sample N° Result
Colada N° | Muestra N° Resultado

03411 16891 Good / Bueno
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Date / Dia: August 11, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order item / Orden Cliente - tem: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
N/A N/A 183376/01

{Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: - Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

AP| SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 78 Pcs/Pz Nominal Weight / Peso Nominal:

2.375 X 0.218 INCH 080 19.69/2133 FT 1638.058 FT 8232.063 LB 5.03 LBIFT

60.3 X 5.5 MM 6.00/6.50 MTS 499.280 MTS 3734.000 KG 7.43 KG/M

Heat treatment / Tratamiento térmico: Pipe / Tubo

Quench media of heat treatment process / Medio de enfriamento del tratamiento térmico: Water / Agua
Temperature Scale / Escala de Temperatura: celcius

. HEAT TREATMENT I TRATAMIENTO TERMICO

Type
Tipo

asrolled

PLEMENTARY INFORMA

bor soldadura
estructivo. Satisfactorio
nspeccion

lid with electronic signature.
e would release a copy of
se. Any alteration and/

vafidado, con firma electronica. £l certificado original posee impreso el logl
! tizar la conformidad con el original hacié




Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz

C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Ndamero:

12052972

Page / Pagina:

5/6

(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: August 11, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V.

Customer’s Order tem / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 183376/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEANMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones:
API[ SPEC 5L,O0CTOBER 1, 2007

Steel Grade / Grado de acero:
BIX42-1245/1.290 PSL1

Ends / Extremos:
NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: B Quantity / Cantidad: 78 Pcs/Pz Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH 080 18.69/21.33 FT 1638.058 FT 8232.068 LB 5.03 LBIFT
60.3 X 5.5 MM 6.00/6.50 MTS 499.280 MTS 3734.000 KG 7.43 KG/M

“SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Supplementary information
Informacion Suplementaria

Tamsa Ref: 274518

{Tamsa Ref: 274518

erage length per pipe
ngitud promedio por tubo

{m)

B = ~ SUMMARY REPORT / REPOR
Heat N° Quantity Length Weight
Colada N* Cantidad Longitud Peso
{Pieces) (ft) {m) (Tons)
03411 78 1.638.06 3.734
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(52) 229 989 1100 tel

Number / Namero: Page / Pagina: (52) 229 989 1600 fax

12052972 6/6

Date / Dia: August 11, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Order ltem / O

rden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 183376/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

AP| SPEC 5L,0CTOBER 1, 2007

B/X42-1.245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 78 Pcs/Pz Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH 080 19.69 /2133 FT 1638.058 FT 8232.068 LB 5.03 LBIFT
60.3 X 5.5 MM 6.00/6.50 MTS 4898.280 MITS 3734.000 KG 7.43 KG/IM

This is to certify that the product described here has been manufactured, sampled, tested, and inspected in accordance with
purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin.

Por el presente certificamos que el material aqui descrito ha sido fabricado, muestreado, ensayado € inspeccionado de
acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una declaracién de origen.

CUSTOMER . THIRD PARTY

INSPECTION COMPANY
COMPANIA DE INSPECCION

Company-Name: N/A
Employee Name: N/A

fid with electronic signature.
e would release a copy of
se. Any alteration and/o

TENARIS QUALITY DEPARTMENT SIGNATURE

{

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD
2

QUALITY CERTIFICATION DEPT-
DEPTO. DE CERTIFICACION DE CALIDAD
Teresa M. Castella Abraham

Ricardo Lozang A
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